
 
 

UNIVERSIDAD DE INVESTIGACIÓN DE TECNOLOGÍA 
EXPERIMENTAL YACHAY 

 
Escuela de Ciencias Químicas e Ingeniería 

 
 
 

TÍTULO: Predictive Modeling of the Primary Settling Tank in the Ibarra 
Wastewater Treatment Plant based on Artificial Neural Networks  

 
Trabajo de integración curricular presentado como requisito para 

la obtención del título de Petroquímico 
 
 

Autor 

Carlos Eduardo Veloz Marmolejo 
 

 
Tutor 

Marvin Ricaurte, Ph.D 

 

 
 
 
 

Urcuquí, Noviembre 2020 
  



 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

AUTORÍA 

Yo, CARLOS EDUARDO VELOZ MARMOLEJO, con cédula de identidad 
[...]
for the constituent being evaluated. The coefficient of determination ranges from 

0 to 1. Higher values of R2 indicates a better data fit of the model; a perfect fit 

would achieve in an R2 value of 1. Typically, values of R2 greater than 0.5 are 

considered acceptable [54]. 

 

 

 

 

 

 

 

 

 

 



 

32 
 

 

 

CHAPTER III 

 

3.  IBARRA WASTEWATER TREATMENT PLANT  

The objective of Ibarra WWTP is to treat the wastewater from the mixed sewerage of 

Ibarra. This plant has been operating since September 2018, and it processes an average 

sewage flow of 43,200 m3/day from the community. The treatment plant was built on a 

terrain situated on the left bank of the Tahuando River with a total surface area of around 

4.5 hectares. The plant is located between Carchi Avenue and the river. The treated 

effluent is discharged on the Tahuando river, where the natural purification process 

continues to reduce the levels of pollutant concentration.  

 

3.1. Process Description 

The Ibarra WWTP uses a biological treatment system to process mainly municipal 

effluents, but industrial effluents are also present in the wastewater. The activated sludge 

system is used as a biological treatment, which is a widely used process for wastewater 

treatment. The treatment process is divided principally into four steps: Pretreatment, 

primary treatment, secondary treatment, and sludge treatment. Figure 6 corresponds to 

the Block Process Diagram (BPD), which provides a schematic representation of the 

process. 

 

 



 

33 
 

Figure 6. Block Process Diagram of Ibarra WWTP. 



 

34 
 

The wastewater is collected in a connection chamber located outside the plant under the 

Avenida Carchi. From this structure, the water is sent employing a PVC pipeline of 

approximately 250 m in length to the WWTP [56]. The inlet structure and preliminary 

treatment process are located in a single building, and an accumulative electromagnetic 

flowmeter is installed in the WWTP inlet line to record the inlet flow of wastewater 

(influent). 

 

3.1.1. Inlet Structure 

The sewage pipeline discharges into large-particle wells, which enables calming and 

homogenize the inflow prior to treatment. The large-particle well is fitted with a relief 

spillway, which acts as a general bypass line. The bypass line can carry the maximum 

wastewater inflow to the plant in case of an emergency. Detailed information on design 

flows and wastewater parameters considered to the design of the Ibarra WWTP are shown 

in Table 3 and Table 4, respectively.  

 

Table 3. Design flows of the Ibarra WWTP. 

 

  

 

 

   
  

                             Source:  Acciona and BTD Proyectos [28]. 

 

 

 

 

 

 

Design flow parameters  Design Value 

Average flow (m3/h) 1,656 

Average Daily Flow (m3/day) 39,744 

Peak Flow (Primary Treatment) (m3/h) 3,312 

Maxim Flow (Pretreatment) (m3/h) 6,624 



 

35 
 

 

Table 4. Design wastewater parameters of the Ibarra WWTP. 

Parameters  Inlet Ibarra WWTP Outlet Ibarra WWTP 

BOD5 (mg/L) 210  100  

COD (mg/L) 500  250  

TSS (mg/L) 210  100  

TKN (mg/L) 40  25  

        Source: Acciona and BTD Proyectos [28]. 

 

A large-particle well was built to remove bulky solids present in the raw water inflow. 

This well is designed to handle the maximum inflow to the plant, using a retention time 

of 1 minute [28]. Thus, it has a working capacity of 113.03 m3. The lower structure of the 

well has an inverted pyramidal shape to allow the concentration of bulky solids at the 

bottom. A clamshell grab with a capacity of 100 L is installed for the removal of these 

solids. An electric hoist with a capacity of 4000 Kg is installed to handle the grab and 

carry solid wastes to the storage containers. 

 

3.1.2.  Pretreatment  

The inlet wastewater to the treatment plant principally has domestic characteristics. It is 

from the community and the municipal sewerage. The raw water contains several bulky 

solids and non-biodegradable material, which could damage the equipment and pipelines 

during the treatment process. Therefore, a pretreatment process is necessary to remove 

these solids. This part of the treatment consists of the following processes:  

 
 

3.1.2.1.  Screening  

Two bar screens with a space between bars of 80 mm are installed at the outlet of the 

large-particle well. The screening is the first step of the treatment process, and its 

objective is filtering coarse and fine particles using bar screens. The screening takes place 

in 4 channels of 2 m in height and 1 m in width. The maximum flow rate in these channels 

is 0.34 m/s, and each channel is equipped with a bar screen with a size opening of 10 mm 



 

36 
 

[56]. Screened material is removed using a screw-press conveyor fitted with hoppers to 

collect the discharged material from the bar screens. The screw conveyor transports the 

collected material to a container with 1100 L of capacity, and it is used mainly for landfill. 

The screening system is controlled through the combinations of programmed timing and 

level controller.  

Motorized gates are located at the inlet and outlet of each channel, so filtration lines go 

into operation automatically in accordance with the inflow of sewage. Each channel can 

operate with the average inflow of the total capacity of the plant. Fine screens are installed 

subsequent to the coarse screens into the channel. Fine screens have a size opening of 3 

mm. A bypass channel with the capacity to carry the maximum inflow to the plant is fixed 

in parallel to the screening channels. A manual bar screen with a 16 mm passage size is 

fitted in the bypass channel to screened large solids [28]. The bypass channel will be used 

exclusively when maintenance work is being carried out on the screening channels.  

 

3.1.2.2.  Grit Removal-Degreasing  

A mixed structure is used to remove oils, greases, floating solids, and grit particles from 

the wastewater. The structure consists of two channels with 25 m large and 4.5 m width, 

and it has the capacity to treat the maximum flow from the pretreatment. However, the 

inflow of these channels is regulated with motorized gates. Hydraulic equilibrium in this 

structure is reached using a weir located at the outlet of the channel. Thus a constant level 

of water is ensured to facilitate the removal of grease and floating solids [56]. Each channel 

is swept by a mobile bridge, which runs forward and backward in both channels. The 

following equipment is suspended on the bridge: 

1. Surface scrapers with a counterweight elevation system to collect floating 

material. These scrapers have a 1.5 m length as the width of the grease collection 

channel. 

2. Bottom scrapers are used to reduce the formation of deposits at the lowest part of 

channels. 

 

 



 

37 
 

Grit particles are collected on the floor of the channels and extracted using pumps, which 

move it with the trajectory of the bridge. These pumps are specially designed for this 

work, and they feature manually adjustable suction heights. Each channel is equipped 

with one pump with a capacity of 20 m3/h for grit extraction, and these pumps feed a 

grit/water mixture collection channel, which separates the mixture using a screw grit 

classifier [28]. The water removed from the mixture is sent to a collection well and then 

returned to the WWTP inlet.         

On the other hand, the grease has to be emulsified before removal from the sewage. 

Therefore, this emulsion is realized by an air distribution system, which supplies air 

through diffusers. The aeration system consists of blowers and fine bubble diffusers, and 

this system is used in both channels of the mixed structure. Each channel has three 

blowers (two operating and one standby) with a unitary flow of 950 m3/h, with 200 

diffusers per channel [56]. The air injected by blowers maintains a cross-circulation speed, 

which, as a result of the turbulence effect, enables the separation of the organic matter 

attached to the grit particles and prevents the mass accumulation of grit material into the 

system [28]. Superficial scrapers send the removed grease and floating substance to the 

collection zone, where they are extracted and sent to the grease concentrator. Subsequent 

to thickening in the concentrator, the greases and supernatants generated are sent to a 

waste container using a scraper system. The degreasing equipment and containers are 

arranged alongside the channels of mixed structure.   

An electromagnetic flowmeter is installed at the outlet of the grit removal-degreasing 

process to record the inflow rate into primary treatment. Regulation of an excess flow is 

carried out through a weir installed in the collection channel of the grit removal-

degreasing structure.  

 

3.1.3. Primary Treatment 

Primary settling is used for the removal of suspended solids that are not removed in the 

preliminary treatment. Primary treatment consists of removing suspended solids by 

gravitational sedimentation [8]. Two circular settling tanks are operating in the plant, and 

they can function as primary or secondary setting tanks in the process. This is an essential 

characteristic of flexible design in terms of operating conditions. At average flow, a 



 

38 
 

complete process consisting of primary sedimentation, biological treatment, and 

secondary sedimentation, is operating. At peak flow, the concentration of pollutants in 

sewage increases, and a high loading treatment is used. Thereby, at these conditions, both 

circular sedimentation units are used for secondary sedimentation after biological 

treatment.    

Pretreated wastewater is sent to a distribution chamber, which directs the flow to the 

primary settling tanks through spillways. Sluice gates installed at the outlet of the 

distribution chamber allow each settling tank to operate isolated. Thus, the inflow to each 

settler is distributed through separate pipelines. Consequently, the clarified water returns 

separately to the distribution chamber from each settling tank, and then it is sent to the 

biological treatment. 

 

3.1.3.1.  Primary Settling Tank (PST) 

A circular settling tank fitted with a scarper system is used for primary sedimentation. 

Circular sedimentation tanks are center-feed with the purpose to produce a radial flow 

pattern [31]. The PST has a diameter of 34 m and a cylindrical height of 4 m, but 2.8 m 

cylindrical useful height. The volume of the unit is 2,902.32 m3, and the total surface is 

907.92 m2. A schematic representation of the primary settling unit is shown in Figure 7. 

 

Figure 7. Primary settling tank (PST) cross-section view. 



 

39 
 

The influent flows through a vertical pipe and enters the settling tank at the bottom of the 

structure. The inlet flow is collected in a central structure called the central ring, which 

generates a homogenous radial flow through a head loss. Typically, the central ring has a 

diameter between 15 and 20 % of the total tank diameter [1]. The circular ring structure 

consists of narrow vertical windows. The windows cause the head loss of water, and it 

ensures a homogenous distribution on a horizontal plane [28]. Therefore, the flow rate 

through the windows needs to be sufficiently high to produce a uniform distribution, but 

low enough to avoid turbulent flows. This reduction in the flow velocity allows that 

suspended particles can settle along the sedimentation zone. The flocculation settling 

mechanism usually occurs in primary sedimentation [4]. The layer of accumulated settled 

solids at the bottom of the tank is denominated sludge.    

Additionally, the sedimentation unit is fitted with a rotating bridge that provides a 

constant rotatory movement to a sludge scraper. The sludge scraper moves the settled 

sludge to a hopper structure in the middle of the settling tank. The accumulated sludge is 

posteriorly removed using centrifugal pumps. Also, the rotating bridge is fitted with 

surface skimmers to remove floating material from the surface of the settling tank. Baffles 

are the structure that prevents the remaining floating solids and scum leaving the settling 

tank with the clarified effluent [12]. The clarified water is collected using a perimeter 

spillway in the clarified water collection reservoir and returns through the outlet pipeline 

to the distribution chamber. However, the clarified water can be sent to biological 

treatment or for final discharge; it depends on the operational mode and wastewater 

characteristics. Chemical flocculants are not used during this process.  

Sludge extraction or sludge purge from the settling tank is performed through pipelines 

that transport the accumulated sludge to the pumping well. The sludge purge from PTS is 

carried out every 8 hours for 3 hours, with a sludge extraction flow of 40 m3/h. The sludge 

production corresponds to 5,425.06 kg/day, and the concentration of this sludge on 

extraction from the settler is 10 kg/m3 [56]. The sludge is sent to a screening process and 

after a sludge treatment process. The equipment used for sludge extraction is detailed in 

Table 5.  

 

 



 

40 
 

 

Table 5. Purge equipment to sludge extraction.  

Description equipment 

Type of pump Centrifugal 

Operating Units 2 

Reserve Units 1 

Unit pumping flow 50 m3/h 

Pressure  14.22 psi 

   Source: Acciona and BTD Proyectos [28]. 

 

 
3.1.4. Biological Treatment 

The clarified effluent is sent to biological treatment through a pipeline that feeds a 

distribution channel to biological treatment at a constant flow. The maximum inflow to 

biological treatment is 3,312 m3/h. Biological treatment is performed by two plug flow 

activated sludge reactors, with aeration by diffusers. The volume of each biological 

reactor is 5,190 m3, and the aeration is produced by a membrane diffuser at a depth of 5 

m [28]. Air is supplied by uniformly using diffuser grids.  

The treated effluent leaves the reactor by the spillway, and it is sent through pipelines to 

the secondary settling unit. However, in the activated sludge biological treatment with a 

high loading rate adopted at the plant, it is necessary for sludge recirculation. After 

separating the biomass from treated effluent, the biomass is reintroduced to biological 

reactors frequently in order to keep the microbial mass active and avoid the loss of 

microorganisms. Sludge recirculation is carried out with submersible pumps from the 

outlet of reactors (internal recirculation) or the secondary settling tank (external 

recirculation).  

 



 

41 
 

3.1.5. Secondary Sedimentation  

The effluent from biological treatment is sent to the same distribution chamber that feeds 

the primary settling unit. However, in this case, it acts as a distribution chamber to 

secondary settling. The performance and physical characteristics of the secondary settling 

tank is similar to the primary settling unit. The purge of the secondary settling tank is 

performed in continuous mode using a centrifugal pump. A fraction of sludge is returned 

to biological reactors, but it depends on the concentration of pollutants in wastewater. 

The rest of the sludge is sent to the sludge treatment process. The average production of 

sludge is 3,386.25 kg/d, and the concentration of this sludge on extraction from the 

secondary settling tank is 6 kg/m3 [56]. 

The decanted effluent is collected by a double perimeter spillway in the decanted water 

collection channel and sent to the decanted water collection chamber. The treated water 

flow is measured by an accumulative electromagnetic flowmeter installed in the main 

outlet pipeline of the plant. After the point at which is installed the flowmeter, the pipe is 

connected to the bypass line by a control well. Finally, treated water is discharged to the 

Tahuando river.   

 

3.1.6. Sludge Treatment 